Notice of Meeting

Water and Sewer Advisory Committee
Meeting

A Water and Sewer Advisory Committee Meeting of Byron Shire
Council will be held as follows:

Conference Room, Station Street, Mullumbimby

Thursday, 16 November 2023

9.00am

Phil Holloway
Director Infrastructure Services

12023/1776
Distributed 09/11/23

N
B>
iz

BYRON
SHIRE
COUNCIL



CONFLICT OF INTERESTS
What is a “Conflict of Interests” - A conflict of interests can be of two types:

Pecuniary - an interest that a person has in a matter because of a reasonable likelihood or
expectation of appreciable financial gain or loss to the person or another person with whom the
person is associated.

Non-pecuniary — a private or personal interest that a Council official has that does not amount to a
[...]
(elevation data from Google Earth - approximate only)

Pipeline profile from proposed OSSTP transfer SPS to BVSTP

Elevation {(mAHD)

=

0 250 500 750 1000 1250 1500 1750 2000 2250 2500 2750

Distance from OSSTP (m)

Ground Elevation (m) Approx Pipeline Invert Level

Preliminary OSSTP to BVSTP transfer pipeline profile

BVSTP

N

3000 3250 3500

WSAC Agenda

16 November 2023

page 86



BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1
f‘»-"‘ i. b (a o :::"}H\'(hQ‘%Dh(‘r'(-
v (& o
e I ,'P —— Proposed pipeline route
OSSTP existing site
/7 OSSTP potential

expansion
™ 7] BVSTP existing site
L.J BVSTP potential
expansion
\ Coastal wetlands SEPP
[:] Coastal wetland
proximity area SEPP
Northern Rivers key
fish habitat
I Cape Byron Marine Park

NSW estuarine
macrophytes
B Mangrove

Saltmarsh

Lot

Waterways and drainage

A

0 250 500m
L1

OSSTP to BVSTP

= transfer pipeline RGN R\,

i
allg_nment & = e =
environmental B 968 HDD

C 1122 OTE
overlay D 121 HDD
(GHD/ Hydrosphere Eotal 22(153 OTE
Consulting, 2022) OTE: Open trench excavation

HDD: Horizontal Directional Drilling
Provisional only: Subject to geotechnical survey and detailed design

WSAC Agenda 16 November 2023 page 87



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Option 1-R

=» Full transfer to BVSTP with WWS

WSAC Agenda 16 November 2023




BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES

4.2 - ATTACHMENT 1

ADWF (ML/d)

32

Average Dry Weather Flow projections BVSTP Full Upgrade
100% transfer from OS catchment to BVSTP
(Option 1-R / Option 8)

8.0
7.6 M + BH
Catchments
7.0
== () S Catchment
6.0
5.38 —=—BVSTP +
100%08S
5.12 e, ’
4.93 e
| R
5.0 4.64 -
. OSSTP -
4.34 100%0S
410
4.0 3¢ 400 ——BVSTP Design
: ADWF
3.12
292
p— 10 Adopted values from
- - Population
projections based on
Strategic Business
— = = = - — a7 Plan (2016)

£.2U

1.0

0.0

BVSTP major upgrade, decommission OSSTP +transfer facility

2020

2025

2030 2035 2040 2045 2050

Year

2055

Total ADWF Unit
flow adopted design
value = 240 L/[EP.d]
for all catchments

STP Design ADWF
based on GHD
Feasibility Study
(2016)

WSAC Agenda

16 November 2023

page 89



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Y5Hydrosphere

=0
! Consulting

Legend
—— Proposed pipeline route

E:l BVSTP existing site

BVSTP potential
expansion

Coastal wetlands SEPP

Coastal wetland

proximity area SEPP

Northern Rivers key

fish habitat

I Cape Byron Marine Park

NSW estuarine
macrophytes

at BVSTP &t | Bl Mangrove
- duplicate existing plant i Saltmarsh

- new wet weather storage facility i Lot
- new wetland || —— Waterways and drainage

2.8 %, |

0 2?0 5(|)0 m

WSAC Agenda 16 November 2023 page 90



BYRON SHIRE COUNCIL

TAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

S
» X ¢
o8 50

S &
NEW ANAEROBIC RELOCATE MAIN £ NEW CHEMICAL [P NEW ACCESS ROAD
BIOREACTOR GATE FOR PLANT & STORAGE AREA MBS &
Y

&0} xy

3 2x NEW 23m@ UPGRADE EXISTING
NEW TWO-PASS SECONDARY CLARIFIERS OXIDATION DITCH DIFFUSERS
OXIDATION DITCH Wi 2 ‘\
DIFFUSED AERATION 42 e UPGRADE EXISTING AEROBIC g
ngég'E::BIC 3 \V e DIGESTER SUPERNAT)

WITHDRAWAL SYSTEM OB )
NEW BIOSOLIDS STORAGE
AND DRYING FACILITY

TREATMENT PROCESS
CAPACITY AUGMENTATION
(SIMILAR CONFIGURATION
TO EXISTING)

NEW SLUDGE NEW INLET WORKS

DEWATERING AND CAKE
LOADOUT BUILDING NEW ODOUR BED

NEW SWITCHROOM AND 558 2NEW RAS
BLOWER BUILDING PUMP STATIONS
NEW UV DISINFECTION

SYSTEM | g NEW SITE STORAGE

BUILDING (ELECTRICAL
o EQUIPMENT)

@ A y HEW ACCESS ROAD UPGRADE EXISTING INLET
4 # SCREENING SYSTEM
NEW EFFLUENT NEW RAW INFLUENT

TRANSFER PUMP / FLOW SPLITTER

STATION

SCREEN TO WET

NEW EFFLUENT WEATHER STORAGE
STORAGE TANK

. UPGRADE EXISTING UV
: DISINFECTION SYSTEM
A

WSAC Agenda 16 November 2023




BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES

4.2 - ATTACHMENT 1

Option 1-R - Strengths & weaknesses

One STP (instead of two) to operate, maintain &

manage

Resilience to wet weather with ‘flow balancing’/

storage facility;

Ability to use wet weather storage for essential

plant maintenance or in emergencies

Dual treatment trains (oxidation ditches, clarifiers, sludge
dewatering units), with ability to take one train offline

Low process complexity, same process & familiar

fleet of assets

Constructed wetland — adds robustness, effluent

quality compliance certainty

35

Weaknesses

High capital cost upfront, high NPV

Wet weather flow diversion and managing/
maintaining wet weather storage facility (some
added complexity)

Construction risks for transfer pipeline
Approvals for pipeline slow/ complex

Perceived risks with wet weather storage (e.qg.
minor odour risk)

Construction risks for upgrade (incl. wet weather
storage) trucks, dust, noise more visible at BVSTP

| © 2023 GHD. All rights reserved.

WSAC Agenda

16 November 2023

page 92



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

If we do Option 1-R, then....
Option STP upgrades Transfer to BVSTP Similarity to Previous
Short description studies

BVSTP Full upgrade OSSTP: Decommission OS-BVSTP pipeline and transfer | Option 1-R (with GHD (2016) OS-BVSTP
With Wet Weather BVSTP: Duplication of (100%, all flows) facility built Wws) Transfer Feasibility Study
(Balancing) Storage existing plant capacity with OSSTP decommissioned (no Option 1 (ADWF 5.7 ML/d)
(WWS) new process units (parallel interim minor upgrade) with WWS (to ca. 2045)
treatment trains) BVSTP planning horizon to 30+ Revised to Option 1-R (here)
years, ultimate ADWF 7.6 ML/d for ultimate ADWF 7.6 ML/d

with WWS (to beyond 2055)

+ Consolidated treatment at one plant, enough capacity for the long term/ growth of M+BH+OS catchments
+ BVSTP gets “sorted” (includes addressing existing issues)
* Robust solution, good management of wet weather flows

Key risks

» High capital expenditure on Transfer Facility/ Pipeline and full upgrade at BVSTP (“future
capacity locked in early”/ “no deferral”) — leading to high NPV

» Approvals for pipeline might be slow/ difficult (“delays”/ “objections” etc)
« Design / Construction risks for pipeline and BVSTP upgrade incl. wet weather storage

« Managing/ maintaining wet weather storage (or “perceptions” around it)

36 | © 2023 GHD. All rights reserved.

WSAC Agenda 16 November 2023 page 93



STAFF REPORTS - INFRASTRUCTURE SERVICES

BYRON SHIRE COUNCIL

Multi-Criteria Analysis

Scoring

4

VEIY Much Better (exceeds expections and has no risks or omissions)

Slg nifica ntly Better (fully acceptable with no risks or weaknesses)

Moderately Better (and has minor risks, weaknesses or omissions.
substantially compliant with regulations and is acceptable in current form)

Marginally Better

Base Case {option equal or nearest to base case)

Marginal Disadvantage

Moderate Disadva ntage (some acceptable risks, weaknesses and/or
omissions)

Signiﬁca nt Disadavantage {major risks, weaknesses and/or omissions
including not fully compliant with regulations)

37

VEI’Y Large Disadvantage (Show-stopper - unacceptable with serious and

fundamental risks, weaknesses and/or omissions including non-compliance with
regulations)

4.2 - ATTACHMENT 1

© 2023 GHD. All rights reserved.

WSAC Agenda 16 November 2023

page 94



BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES

MCA scoring for Option 1-R

Cost (NPV, 30yr,
4.5% pa)

$98.1M

Operation and Resilience

Resilience and longevity (flexibility of option to adapt to changing
requirements, dispersed risk)

Complexity, reliability, regularity of maintenance and potential degree of
difficulty (includes recruitment, number of sites)

Environmental and Community/Social Impact

Technical Risk

38

Environmental/Community Social Risk in Construction & Community
Approval including new transfer pipeline construction

Climate change impact (including electricity/energy demand, biosolids
management, GHG emissions, prone to sea level rise)

Compliance & Regulations (river discharge, biosolids disposal/reuse, risk of
environment incident - extent of planning approvals and risk of approval
success including new transfer pipeline)

Customers/Community Receptor Complaints Risk (truck movements, traffic,
visibility, liveability for residents nearby, noise & odour)

In construction (including commissioning)

In Service (proven technology/track record)

Overall Score: -0.9

MCA Criteria Description/ Value

-4.0

4.2 - ATTACHMENT 1

High NPV

Resilience to wet weather with WWS,
significantly better than Base Case

One site compared to two, relatively low
complexity, reduced maintenance vs. Base Case

Pipeline construction and BVSTP full upgrade
Lower energy use, less flood / sea level prone

Engineered for compliance, but some complexity
around pipeline approvals

Marginal increase in truck movements (ops),
construction risks, minor odour risks

Overall construction risks bit higher incl. pipeline

Base Case MBR more flux limited & WWS better

| © 2023 GHD. All rights reserved.

WSAC Agenda

16 November 2023

page 95



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Option 8

=» Full transfer to BVSTP without WWS

WSAC Agenda 16 November 2023




BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES

4.2 - ATTACHMENT 1

ADWF (ML/d)

40

Average Dry Weather Flow projections BVSTP Full Upgrade
100% transfer from OS catchment to BVSTP
(Option 1-R / Option 8)

8.0
7.6 M + BH
Catchments
7.0
== () S Catchment
6.0
5.38 —=—BVSTP +
100%08S
5.12 e, ’
4.93 e
| R
5.0 4.64 -
. OSSTP -
4.34 100%0S
410
4.0 3¢ 400 ——BVSTP Design
: ADWF
3.12
292
p— 10 Adopted values from
- - Population
projections based on
Strategic Business
— = = = - — a7 Plan (2016)

£.2U

1.0

0.0

BVSTP major upgrade, decommission OSSTP +transfer facility

2020

2025

2030 2035 2040 2045 2050

Year

2055

Total ADWF Unit
flow adopted design
value = 240 L/[EP.d]
for all catchments

STP Design ADWF
based on GHD
Feasibility Study
(2016)

WSAC Agenda

16 November 2023

page 97



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Y5Hydrosphere

=0
! Consulting

Legend
—— Proposed pipeline route

E:l BVSTP existing site

BVSTP potential
expansion

Coastal wetlands SEPP
Coastal wetland
proximity area SEPP
Northern Rivers key
fish habitat

I Cape Byron Marine Park

NSW estuarine
macrophytes

B Mangrove
Saltmarsh

Lot
—— Waterways and drainage

A

0 2?0 5(|)0 m

/;

&7/, Major upgrade at BVSTP
- duplicate existig plant

WSAC Agenda 16 November 2023 page 98



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

$.0]

NEW ANAEROBIC RELOCATE MAIN $ NEW ACCESS ROAD
BIOREACTOR GATE FOR PLANT

&

: oy UPGRADE EXISTING

NEW TWO-PASS 2(NEW 23m@ OXIDATION DITCH DIFFUSERS

OXIDATION DITCH WITH SECONDARY CLARIFIERS

DIFFUSED AERATION 4 3 . UPGRADE EXISTING AEROBIC a3
NEW AEROBIC B\ } @ DIGESTER SUPERNATANT
DIGESTER Ve / L WITHDRAWAL SYSTEM
NEW BIOSOLIDS STORAGE } % \
AND DRYING FACILITY

TREATMENT PROCESS
CAPACITY AUGMENTATION
(SIMILAR CONFIGURATION
TO EXISTING)

NEW CHEMICAL
NEW SLUDGE STORAGE AREA
DEWATERING AND CAKE

LOADOUT BUILDING 051 NEW INLET WORKS

)
NEW SWITCHROOM AND NEW ODOUR BED
BLOWER BUILDING

i . NEW SITE STORAGE
PUMP STATIONS / N ¢ BUILDING (ELECTRICAL
NEW UV DISINFECTION 23 2 & EQUIPMENT)

SYSTEM S
5 ROAD
¥ -

UPGRADE EXISTING INLET
NEW EFFLUENT SCREENING SYSTEM
TRANSFER PUMP

STATION NEW RAW INFLUENT

NEW EFFLUENT FLOW SPLITTER

STORAGE TANK UPGRADE EXISTING UV
; DISINFECTION SYSTEM

Y

WSAC Agenda November 2023




BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Option 8 - Strengths & weaknesses

Strengths

One STP (instead of two) to operate, maintain & High capital cost upfront, high NPV
manage

Less infrastructure to manage/ maintain (no wet Less resilience to manage wet weather flows,
weather storage) more process performance dependent (no WWYS)

Dual treatment trains (oxidation ditches, clarifiers, sludge ' NoO ability to use wet weather storage for essential
dewatering units), with ability to take one train offline | plant maintenance or in emergencies

Low process complexity, generally familiar Construction risks for transfer pipeline
process & fleet of assets Approvals for pipeline slow/ complex

Construction risks for upgrade (incl. wet weather
storage) trucks, dust, noise more visible at BVSTP

43 | © 2023 GHD. All rights reserved.

WSAC Agenda 16 November 2023 page 100



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

u
If we do Option 8, then....
Option STP upgrades Transfer to BVSTP Similarity to Previous
Short description studies

BVSTP Full upgrade OSSTP: Decommission OS-BVSTP pipeline and transfer | Option 8 (without

Without WWS BVSTP: Duplication of (100%, all flows) facility built Wws) (New option)
existing plant capacity with OSSTP decommissioned (no (Added for this Study after
new process units (parallel interim minor upgrade)

. Council committee workshop
treatment trains) BVSTP planning horizon to 30+ in Sep-2021)
years, ultimate ADWF 7.6 ML/d

+ Consolidated treatment at one plant, enough capacity for the long term/ growth of M+BH+OS catchments
« BVSTP gets “sorted” (includes addressing existing issues)
* Less infrastructure to manage (no wet weather storage)

Key risks
« No WWS — Less robust solution around managing wet weather flows at BVSTP

 Still relatively high capital expenditure on Transfer Facility/ Pipeline and full upgrade at BVSTP
(“future capacity locked in early”/ “no deferral”) — leading to high NPV

» Approvals for pipeline might be slow/ difficult (“delays”/ “objections” etc)
» Design / Construction risks for pipeline and BVSTP upgrade

44 | © 2023 GHD. All rights reserved.

WSAC Agenda 16 November 2023 page 101



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

MCA scoring for Option 8 Overall Score: -0.7

Cost (NPV, 30yr, | $84.2M -1.7 | Still relatively high NPV

4.5% pa)

Operation and Resilience
Resilience and longevity (flexibility of option to adapt to changing 1 Less resilience to wet weather without WWS,
requirements, dispersed risk) marginally better than Base Case (e.g. two trains)
Complexity, reliability, regularity of maintenance and potential degree of 2 One site compared to two, relatively low
difficulty (includes recruitment, number of sites) complexity, reduced maintenance vs. Base Case

Environmental and Community/Social Impact

Environmental/Community Social Risk in Construction & Community 15 Pipeline construction, BVSTP upgrade, no WWS

Approval including new transfer pipeline construction Bk

Climate change impact (including electricity/energy demand, biosolids 1 Lower energy use, less flood / sea level prone

management, GHG emissions, prone to sea level rise)

Compliance & Regulations (river discharge, biosolids disposal/reuse, risk of Engineered for compliance, but some complexity

environment incident - extent of planning approvals and risk of approval '2 around pipeline approvals

success including new transfer pipeline)

Customers/Community Receptor Complaints Risk (truck movements, traffic, -2 Marginal increase in truck movements (ops),

visibility, liveability for residents nearby, noise & odour) construction risks, minor odour risks
Technical Risk

In construction (including commissioning) -1 Overall construction risks bit higher incl. pipeline

In Service (proven technology/track record) Similar to Base Case, flux limited & no WWS

45 | © 2023 GHD. All rights reserved.

WSAC Agenda 16 November 2023 page 102



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.2 - ATTACHMENT 1

Option 4-R

=» Partial transfer to BVSTP, with WWS &

Retain OSSTP (capacity limited, with load shedding)

WSAC Agenda 16 November 2023




STAFF REPORTS - INFRASTRUCTURE SERVICES

BYRON SHIRE COUNCIL

4.2 - ATTACHMENT 1

Average Dry Weather Flow projections BVSTP Minor Upgrade
Partial flow/load shedding from OS catchment to BVSTP
(Option 4-R)
5.0 e |\ + BH
. Catchments